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Summary of Test Result

Report Result
Clause Ref Std. Clause Test Items (PASS/FAIL) Remark
3.1 15.407(a)(8) Maximum Conducted Output Power Reporting only -
3.1 15.407(a)(8) Fundamental Maximum EIRP Pass -
5.63 dB
3.2 15.407(b) Unwanted Emissions Pass under the limit at
5924.960 MHz
15.203 .
3.3 15.407(a) Antenna Requirement Pass -

Note: The test plan for power and Radiated Spurious Emission measurement are designated by
manufacturer as worst case for Test Lab. measurement. Then, all test cases are performed, based

on the worst power measured by Test Lab, and reported accordingly.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who
shall take full responsibility for the authenticity.

Reviewed by: Sheng Kuo
Report Producer: Lucy Wu
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR101343D

1  General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and Wi-Fi 6GHz 802.11a/ax.

Product Feature
Sample 1 EUT with Host 1
Sample 2 EUT with Host 2
WLAN
Antenna Tvpe <Main>: PIFA Antenna
yp <Aux.> : PIFA Antenna
Bluetooth: PIFA Antenna
The product was installed into Portable Computer (Brand Name: DELL, Model Name: P117F) during
test, and the host information was recorded in the following table.
Host Information
Host 1 Host with Hong Bo Co., Ltd. Antenna
Host 2 Host with SPEED Antenna
Antenna Information
Manufacturer Hong Bo Co., Ltd.
Antenna Type PIFA Antenna PIFA Antenna
Part number 025.901XP.0001 025.901XQ.0001
Main Antenna : Aux. Antenna :
Antenna 1
WLAN(5G B5): 4.73 WLAN(5G B5): 4.22
Peak gain (dBi) |WLAN(5G B6): 4.17 WLAN(5G B6): 2.26
WLAN(5G B7): 2.74 WLAN(5G B7): 2.37
WLAN(5G B8): 2.30 WLAN(5G B8): 2.32
Manufacturer SPEED
Antenna Type PIFA Antenna PIFA Antenna
Part number 025.901XP.0011 025.901XQ.0011
Antenna 2 Main Antenna : Aux. Antenna :
WLAN(5G B5): 4.73 WLAN(5G B5): 4.22
Peak gain (dBi) |WLAN(5G B6): 4.17 WLAN(5G B6): 2.26
WLAN(5G B7): 2.74 WLAN(5G B7): 2.37
WLAN(5G B8): 2.30 WLAN(5G B8): 2.32
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

2. All the tests were performed with “Hong Bo Co., Ltd. Antenna” as representative.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

03CHO7-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.
THO5-HY (TAF Code: 3786)

The Conducted test item subcontracted to Sporton International Inc. Wensan

Test Site Location

Test Site No.

Remark

Laboratory.

FCC designation No.: TW1190 and TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement vO1

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (1 GHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

Channel 2
BW 20M
Freq. (MHz) 5935
Channel 1 5 9 13 17 21 25 29
BW 20M
Freq. (MHz)| 5955 5975 5995 6015 6035 6055 6075 6095
Channel 3 11 19 27
BW 40M
Freq. (MHz) 5965 6005 6045 6085
Channel 7 23
BW 80M
Freq. (MHz) 5985 6065
Channel 15
BW 160M
Freq. (MHz) 6025
Channel 33 37 41 45 49 53 57 61
BW 20M
Freq. (MHz)| 6115 6135 6155 6175 6195 6215 6235 6255
Channel 35 43 51 59
BW 40M
Freq. (MHz) 6125 6165 6205 6245
Channel 39 55
BW 80M
Freq. (MHz) 6145 6225
Channel 47
BW 160M
Freq. (MHz) 6185
Channel 65 69 73 77 81 85 89 93
BW 20M
Freq. (MHz)| 6275 6295 6315 6335 6355 6375 6395 6415
Channel 67 75 83 91
BW 40M
Freq. (MHz) 6285 6325 6365 6405
Channel 71 87
BW 80M
Freq. (MHz) 6305 6385
Channel 79
BW 160M
Freq. (MHz) 6345
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SV Channel 97 101 105 109 113 117 121 125
Freqg. (MHz)| 6435 6455 6475 6495 6515 6535 6555 6575
Channel 99 107 115 123
BW 40M
Freq. (MHz) 6445 6485 6525 6565
Channel 103 119
BW 80M
Freq. (MHz) 6465 6545
Channel 111
BW 160M
Freq. (MHz) 6505
Channel 129 133 137 141 145 149 153 157
BW 20M
Freq. (MHz)| 6595 6615 6635 6655 6675 6695 6715 6735
Channel 131 139 147 155
BW 40M
Freq. (MHz) 6605 6645 6685 6725
Channel 135 151
BW 80M
Freq. (MHz) 6625 6705
Channel 143
BW 160M
Freq. (MHz) 6665
Channel 161 165 169 173 177 181 185 189
BW 20M
Freqg. (MHz)| 6755 6775 6795 6815 6835 6855 6875 6895
Channel 163 171 179 187
BW 40M
Freq. (MHz) 6765 6805 6845 6885
Channel 167 183
BW 80M
Freq. (MHz) 6785 6865
Channel 175
BW 160M
Freq. (MHz) 6825
Channel 193 197 201 205 209 213 217 221
BW 20M
Freqg. (MHz) | 6915 6935 6955 6975 6995 7015 7035 7055
Channel 195 203 211 219
BW 40M
Freq. (MHz) 6925 6965 7005 7045
Channel 199 215
BW 80M
Freq. (MHz) 6945 7025
Channel 207
BW 160M
Freq. (MHz) 6985
Channel 225 229
BW 20M
Freq. (MHz) 7075 7095
Channel 227
BW 40M
Freq. (MHz) 7085
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Channel
BW 20M

233

Freq. (MH

2)

7115

2.2 Test Mode

The final test modes consider the modulation and the worst data rates as shown in the table

below.
Modulation Data Rate
802.11a 6 Mbps
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE160 MCSO0
UNII-5 UNII-7 UNII-8
Ch. # (5925-6425 MHz) (6525-6875 MHz) (6875-7125 MHz)
802.11a 802.11a 802.11a
001
L Low - -
002
Middle - - -
H High - 181 223
UNII-5 UNII-7 UNII-8
ch. # (5925-6425 MHz) (6525-6875 MHz) (6875-7125 MHz)
802.11ax HE20 802.11ax HE20 802.11ax HE20
001
L Low - -
002
Middle - 149 -
H | High - 181 223
UNII-5 UNII-7 UNII-8
ch. # (5925-6425 MHz) (6525-6875 MHz) (6875-7125 MHz)
802.11ax HE40 802.11ax HE40 802.11ax HE40
L Low 003 - -
Middle - - -
H High - 179 227
TEL : 886-3-327-3456 Page Number 1 90f17
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UNII-5
Ch. # (5925-6425 MHz)
802.11ax HE160
L Low 015
M | Middle -
H High -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

Sysilem BT
Simulator AP router Maotebook GPS Station Earphone
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test canfigurations.
For detail, please refer to test mode configuration and setup pholographs for each test itemn.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name [Model Name|FCC ID Data Cable Power Cord

1. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT 4.0.00194.0” was installed in Host which was programmed in order to
make the EUT get into the engineering modes to provide channel selection, power level, data rate and
the application type and for continuous transmitting signals.
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3 Test Result

3.1 Maximum conducted Output Power and Fundamental Maximum
EIRP Measurement

3.1.1 Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>

(a)(8) For client devices operating under the control of an indoor access point in the 5.925-7.125
GHz bands, the maximum e.i.r.p. over the frequency band of operation must not exceed 24 dBm.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.1.1 Test Setup

=

[

Attenuator
Power Meter EUT
3.1.2 Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.2.1 Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

1.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
() Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW=2=3MHz

+  Detector = Peak

+  Sweep time = auto

+  Trace mode = max hold

(2) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW 2= 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

The EUT is placed on a turntable with 1.5 meter for frequency above 1 GHz respectively above
ground.

The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as

“ o
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3.2.4 Test Setup

For radiated test from 1GHz to 18GHz

RX Antenna

o 3m _—
| EUT ; i
""" L ] i
t |
1.5m E
= 2, [
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver
For radiated test above 18GHz
RX Antenna

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer / Receiver

3.2.5 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.
3.2.6 Duty Cycle

Please refer to Appendix D.
3.2.7 Test Result of Radiated Spurious Emissions

Please refer to Appendix B and C.
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3.3 Antenna Requirements
3.3.1 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.3.2 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;etlon Test Date Due Date Remark
Double Ridge Nov. 13, 2021~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 01, 2020 Nov. 30, 2021
Horn Antenna z z|bee Nov. 29, 2021 | "V (03CHO7-HY)
Double Ridge Dec. 08, 2021~ Radiation
ESCO 3117 00066584 | 1GHz ~ 18GHz | Oct. 25, 2021 Oct. 24, 2022
Horn Antenna z i Dec. 16, 2021 | ~° (03CHO7-HY)
AMF-7D-0010 Nov. 13, 2021~ Radiation
P lifi MITE 1590075 1GHz~18GH Apr. 22, 2021 Apr. 21, 2022
reampiiier Q | 1800-30-10P z R Dec. 16, 2021 | ~P" (03CHO7-HY)
Preamplifier Agilent 8449B 3008A02362 [1GHz~26.5GHz| Oct. 04, 2021 Nov. 13, 2021~ Oct. 03, 2022 Radiation
P 9 ‘ O Dec. 16,2021 | " % (03CHO7-HY)
Spectrum Agilent N9O30A | MY52350276| 3Hz-44GHz | Jul. 22,2021 | VOV 1320211 5 o1 p0pp | Radiation
Analyzer 9 T Dec. 16, 2021 T (03CHO7-HY)
HUBER + SUCOFLEX 30MHz to Nov. 13, 2021~ Radiation
RF | MY1 2-4 Feb. 24, 2021 ' Feb. 23, 2022
Cable SUHNER 104 568 18GHz eb. 24,2021 | o0 16, 2001 | T80 232022 (5ch07-1y)
HUBER + SUCOFLEX Nov. 13, 2021~ Radiation
RF | MY24971-4 kH 18GHz | Feb. 24, 2021 Feb. 23, 2022
Cable SUHNER 104 ° OkHz 10 18GHz | Feb. 24,2021 | 1 - 16, 2021 | P8P 2% 2022 (h3cH07-HY)
HUBER + SUCOFLEX Nov. 13, 2021~ Radiation
RF | MY2 -4 kH 18GHz | Feb. 24, 2021 Feb. 23, 2022
Cable SUHNER 104 8655-4 | OkHz to 18GHz | Feb. 24,2021 | 1 16, 2021 | ToP 23 2022 (53cti07-y)
HUBER + SUCOFLEX [MY2858/2,80 Nov. 13, 2021~ Radiation
RF Cable SUHNER 102 1606/2 18GHz~40GHz | Feb. 24, 2021 Dec. 16, 2021 Feb. 23, 2022 (03CHO7-HY)
HUBER + SUCOFLEX Nov. 13, 2021~ Radiation
RF Cable SUHNER 126 532078/126E | 30MHz~18GHz | Sep. 17, 2021 Dec. 16, 2021 Sep. 16, 2022 (03CHO7-HY)
Control Ant Nov. 13, 2021~ Radiation
Controll EMEC EM1000 N/A N/A N/A
ontrofier Mast Dec. 16, 2021 (03CHO7-HY)
Control Turn Nov. 13, 2021~ Radiation
Controller MF MF-7802 N/A table N/A Dec. 16, 2021 N/A (03CHO7-HY)
Boresight mast Nov. 13, 2021~ Radiation
Antenna Mast EMEC AM-BS-4500E N/A 1M=4M N/A Dec. 16, 2021 N/A (03CHO7-HY)
Nov. 13, 2021~ Radiation
Turn Tabl ChainTek Chaintek 3000 N/A 0~360 D N/A ' N/A
urn fable ainte ante egree Dec. 16, 2021 (03CHO7-HY)
. E3 Nov. 13, 2021~ Radiation
Software Audix 6.2009-8-24 N/A NIA N/A Dec. 16, 2021 N/A (03CHO7-HY)
USB Data Nov. 13, 2021~ Radiation
TECPEL TR-32 HE17XB2495 N/A Mar. 09, 2021 Mar. 08, 2022
Logger ar Dec. 16, 2021 | & (03CHO7-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Nov. 13, 2021~ Radiation
BBHA 9170 18GHz~40GHz | Dec. 02, 2020 Dec. 01, 2021
Antenna cK 1 z | Pee Nov. 29, 2021 | ~°C (03CHO7-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Dec. 08, 2021~ Radiation
BBHA 9170 18GHz~40GHz | Nov. 30, 2021 Nov. 29, 2022
Antenna cK 1 z R Dec. 16,2021 | " (03CHO7-HY)
Nov. 13, 2021~ Radiation
Preamplifier EMEC EM18G40G 0600789 18-40GHz Jul. 23, 2021 ' Jul. 22, 2022
P Dec. 16, 2021 (03CHO7-HY)
Nov. 08, 2021~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 01, 2021 | " Feb. 28, 2022 8
Dec. 12, 2021 (THO5-HY)
16100054SNO Nov. 08, 2021~ Conducted
P DARE RPR W 10MHz~6GH Dec. 16, 202 Dec. 15, 2021
ower Sensor 3006 12 OMHz~6GHz ec. 16, 2020 Dec. 12, 2021 ec. 15, 20 (THO5-HY)
Spectrum Rohde & Nov. 08, 2021~ Conducted
FSP40 100055 9kHz-40GH Jan. 21, 2021 Jan. 20, 2022
Analyzer Schwarz z z Dec. 12, 2021 (THO5-HY)
Switch Box & Nov. 08, 2021~ Conducted
EM El i EMSW18SE W2 2 N/A Mar. 17, 2021 ' Mar. 16, 2022
RF Cable ectronics SW18S SW20030 / ar. 17, 20 Dec. 12, 2021 ar. 16, 20 (THO5-HY)
TEL : 886-3-327-3456 Page Number : 16 of 17
FAX : 886-3-328-4978 Issue Date : Dec. 22, 2021
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101




samons. FCC RADIO TEST REPORT Report No. : FR101343D
5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)
Measuring Uncertainty for a Level of Confidence 58 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)
Measuring Uncertainty for a Level of Confidence 4.0dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR101343D

Test Engineer:

Ching Chen / Mina Liu

Temperature:

21-25

°C

Test Date:

2021/11/8-2021/12/12

Relative Humidity:

51-54

%

Remark: For Conducted Test Items, Ant. 1 means Chain 0 (Aux.) and Ant. 2 means Chain 1 (Main).

Al-1of6



Report Number : FR101343D

TEST RESULTS DATA
EIRP Power Table

FCC Band V single antenna

Conducted DG EIRP EIRP
Mod. | D3 Ny Frea. Power (dBi) Power Power Limit | 25
" | Rate (MHz) (dBm) (dBm) /Fail
(dBm)
Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 5935 | -1.70 | -2.30 422 | 473 | 252 | 2.43 24.00 Pass
11a [6Mbps| 1 | 5955 | 0.20 | 0.20 422 | 473 | 442 | 493 24.00 Pass

Al-20f6



Report Number : FR101343D

TEST RESULTS DATA

EIRP Power Table

FCC Band VIl single antenna

Conducted EIRP
Mod. | D3 Ny Frea. Power (Slgi) Power Povi?fimit Pass
" | Rate (MHz) (dBm) (dBm) [Fail
(dBm)
Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 7115 | -0.20 | -0.40 232 | 230 | 212 | 1.90 24.00 Pass

Al -30f6



Report Number : FR101343D

TEST RESULTS DATA
EIRP Power Table
FCC Band V single antenna
Conducted EIRP
Mod. | D@ Ny Frea. | RU Power (ggi) Power Povl\il,l:{fimit Pass
Rate (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1 | 5935 | Full |-4.90 [ -4.90 422 | 473 |-0.68 |-0.17 24.00 Pass
HE20 | MCSO| 1 | 5935 | 26/0 |-15.30 [-15.20 422 | 473 |-11.08 [-10.47 24.00 Pass
HE20 | MCSO| 1 | 5935 |242/61| -8.10 | -8.30 422 | 473 |-3.88 |-3.57 24.00 Pass
HE20 | MCSO| 1 | 5955 | Full | 1.10 | 1.10 422 | 473 | 5.32 | 5.83 24.00 Pass
HE20 | MCSO| 1 | 5955 |242/61| 2.30 | 2.10 422 | 473 | 6.52 | 6.83 24.00 Pass
HE40 | MCSO| 1 | 5965 | Full | 4.40 | 4.30 422 | 473 | 8.62 | 9.03 24.00 Pass
HE40 | MCSO| 1 | 5965 |484/65| 5.30 | 5.20 422 | 473 | 9.52 | 9.93 24.00 Pass
HE160( MCSO| 1 | 6025 | Full | 7.70 | 7.90 422 | 473 |11.92 [12.63 24.00 Pass
HE160( MCSO| 1 | 6025 [1992/64 10.40 | 10.30 422 | 473 |14.62 [ 15.03 24.00 Pass

Al-40f6



Report Number : FR101343D

TEST RESULTS DATA
EIRP Power Table

FCC Band VIl single antenna

Conducted EIRP
Mod. | D@ Ny Frea. | RU Power (ggi) Power Povi?fimit Pass
Rate (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1| 6695 | Full | 1.10 | 1.40 237 | 274 | 347 | 414 24.00 Pass
HE20 | MCSO| 1 | 6695 | 26/4 | -5.00 | -6.70 2.37 | 2.74 | -2.63 | -3.96 24.00 Pass

Al-50f6



Report Number : FR101343D

TEST RESULTS DATA
EIRP Power Table

Band VIII single antenna

Conducted EIRP
Mod. | D@ Ny Frea. | RU Power (ggi) Power Povl\il,l:{fimit Pass
Rate (MHz) | Config. (dBm) (dBm) /Fail

(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

HE20 [MCSO| 1| 7115 | Full |-2.00 | -2.40 2.32 [ 230 | 0.32 [-0.10 24.00 Pass
HE20 [MCSO| 1| 7115 | 26/8 [-15.10 |-15.10 2.32 | 2.30 [-12.78 [-12.80 24.00 Pass
HE20 [ MCSO0| 1 | 7115 |242/61| -8.40 | -8.20 2.32 [ 2.30 | -6.08 [-5.90 24.00 Pass
HE40 (MCSO| 1| 7085 | Full | 4.10 | 4.10 232 [ 230 | 6.42 | 6.40 24.00 Pass
HE40 [ MCSO| 1 | 7085 |484/65| 5.10 | 5.30 232 [ 230 | 742 | 7.60 24.00 Pass

Al-60f6



TEST RESULTS DATA

Report Number : FR101343D

EIRP Power Table

FCC Band V MIMO

Conducted EIRP
Mod. | Dat8 Ny Fred. Power (Sgi) Power Povi?fimit Pass
Rate (MHz) (dBm) (dBm) /Fail
(dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 SUM
11a [6Mbps 5935 | 10.40 | 11.00 [ 13.72 473 18.45 30.00 Pass
11a |6Mbps 5955 | 10.40 [ 11.00 [ 13.72 473 18.45 30.00 Pass

A2-1o0f4



Report Number : FR101343D

TEST RESULTS DATA
EIRP Power Table
FCC Band VIl MIMO
Conducted EIRP
Mod. | D3 Ny Frea. Power (Slgi) Power Povi?fimit Pass
" | Rate (MHz) (dBm) (dBm) /Fail
(dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 SUM
11a |6Mbps| 2 | 6855 | 10.70 | 10.20 | 13.47 2.74 16.21 30.00 Pass

A2-20f 4



Report Number : FR101343D

TEST RESULTS DATA
EIRP Power Table
FCC Band V MIMO
Conducted EIRP
Mod. | Data Ny Frea. | RU Power (ggi) Power Povl\il,l:{fimit PEES
Rate (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant1 [ Ant2 [ SUM [ Ant1 ] Ant2 SUM
HE20 [McSo| 2 | 5935 | Full |-4.80 |-4.80 |-1.79 4.73 2.94 30.00 Pass
HE20 [Mcso| 2 | 5935 | 26/0 [-14.80 [-15.30 [-12.03 473 -7.30 30.00 Pass
HE20 [Mcso| 2 | 5935 [242/61] -8.30 | -8.10 | -5.19 4.73 -0.46 30.00 Pass
HE20 [Mcso| 2 | 5955 | Full [10.40 [11.00 [13.72 4.73 18.45 30.00 Pass
HE20 [McSo| 2 | 5955 [242/61] 9.90 [11.10 [ 13.55 4.73 18.28 30.00 Pass
HE40 [McSo| 2 | 5965 | Full [10.30 [10.80 [ 13.57 4.73 18.30 30.00 Pass
HE40 [MCSo| 2 | 5965 [484/65]10.30 [ 10.90 | 13.62 4.73 18.35 30.00 Pass
HE160[ MCSO| 2 [ 6025 | Full [10.60 [11.20 [13.92 473 18.65 30.00 Pass
HE160[ MCSO| 2 | 6025 [1992/6d 10.20 | 10.90 [ 13.57 4.73 18.30 30.00 Pass

A2-3of4



Report Number : FR101343D

TEST RESULTS DATA
EIRP Power Table
FCC Band VIl MIMO
Conducted EIRP
Mod. | Data Ny Frea. | RU Power (ggi) Power Povl\il,l:{fimit PEES
Rate (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant1 [ Ant2 [ SUM [ Ant1 ] Ant2 SUM
HE20 [Mcso| 2 | 6695 | Full [10.40 [11.00 [13.72 2.74 16.46 30.00 Pass
HE20 [McSo| 2 | 6695 | 26/4 | 9.80 [11.20 [ 13.57 2.74 16.31 30.00 Pass
HE20 [MCSo| 2 | 6695 [242/62]10.40 [ 11.00 [ 13.72 2.74 16.46 30.00 Pass
HE20 [MCSo| 2 | 6855 [ Full {11.00 [10.60 | 13.81 2.74 16.55 30.00 Pass
HE20 [Mcso| 2 | 6855 | 26/8 [10.30 [ 11.00 [ 13.67 2.74 16.41 30.00 Pass
HE20 [MCSo| 2 | 6855 [242/62]10.40 [ 10.30 [ 13.36 2.74 16.10 30.00 Pass
HE40 [MCS0| 2 | 6845 [ Full {10.60 [10.20 | 13.41 2.74 16.15 30.00 Pass
HE40 [MCSo| 2 | 6845 [484/65]11.00 [ 10.40 [ 13.72 2.74 16.46 30.00 Pass

A2-40f4



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Appendix B. Radiated Spurious Emission

Test Engineer :

Jesse Wang, Stan Hsieh and Ken Wu

Temperature :

17.9~22.2°C

Relative Humidity :

53.1~69%

Remark: For Radiated Spurious Emission Test Items, Ant. 1 means Chain 0 (Aux.) and Ant. 2 means Chain 1 (Main).

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
H
802.11a
H
CH 233
* 7115 90.15 - - 76.18 35.67 13.74 | 35.44 | 100 66 P \
7125MHz
* 7115 82.66 - - 68.69 35.67 13.74 | 35.44 | 100 66 A \Y
7125.16 59.13 -29.07 88.2 45.16 35.67 13.74 | 35.44 | 100 66 P \Y
7125.02 51.95 -16.25 68.2 37.98 35.67 13.74 | 35.44 | 100 66 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :Bl1-10f16

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR101343D

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
H
H
H
H
802.11ax H
HE20 Full H
CH 233 * 7115 81.53 - - 67.56 35.67 13.74 | 35.44 | 100 64 P |V
7125MHz | =+ 7115 72.06 - - 58.09 | 3567 | 13.74 | 3544 | 100 | 64 AV
7125.02 61.11 -27.09 88.2 47.14 35.67 13.74 35.44 100 64 P \%
7125.02 57.83 -10.37 68.2 43.86 35.67 13.74 35.44 100 64 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B1-20f16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
* 7115 77.17 - - 63.2 35.67 13.74 | 35.44 | 100 65 P \Y
CH 233
* 7115 68.36 - - 54.39 35.67 13.74 | 35.44 | 100 65 A |V
7125MHz
7125.16 60.43 -27.77 88.2 46.46 35.67 13.74 | 35.44 | 100 65 P \Y
7125.02 55.74 -12.46 68.2 41.77 35.67 13.74 | 35.44 | 100 65 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1-30f16

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR101343D

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
H
H
H
802.11ax H
HE20 H
Partial H
242/61 * 7115 74.76 - - 60.79 35.67 13.74 35.44 100 66 P \%
CH 233 * 7115 64.78 - - 50.81 | 35.67 | 13.74 | 3544 | 100 | 66 AV
7125MHz 7125.02 5451 |-33.69| 88.2 40.54 | 3567 | 13.74 | 3544 | 100 | 66 | P | V
7125.02 53.9 -14.3 68.2 39.93 35.67 13.74 | 35.44 100 66 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :Bl1-40f16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 86.25 - - 72.28 35.67 13.74 | 35.44 | 106 | 330 P H
* 7085 78.15 - - 64.18 35.67 13.74 35.44 106 330 A H
7164.18 52.45 -35.75 88.2 38.5 35.67 13.73 35.45 106 330 P H
7224.66 42.43 | -25.77 68.2 28.34 35.77 13.77 | 35.45 | 106 | 330 A | H
802.11ax H
HE40 Full H
CH 227 * 7085 91.27 - - 77.3 35.67 13.74 35.44 100 65 P \%
7085MHz | * 7085 82.57 - - 68.6 35.67 | 13.74 | 35.44 | 100 | 65 AV
7197.3 52.56 | -35.64 88.2 38.48 35.8 13.73 | 3545 | 100 65 P |V
7225.38 42.46 -25.74 68.2 28.37 35.77 13.77 35.45 100 65 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B1-50f16

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
802.11ax H
HE40 H
Partial H
484/65 * 7085 90.83 - - 76.86 35.67 13.74 | 35.44 100 67 P \%
CH 227 * 7085 81.64 - - 67.67 | 3567 | 13.74 | 3544 | 100 | 67 AV
7085MHz 7132.14 53.23 |-34.97| 882 39.3 35.63 | 1374 | 3544 | 100 | 67 | P |V
7214.22 42.51 -25.69 68.2 28.44 35.77 13.75 35.45 100 67 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1-60f16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
H

802.11a
H

CHO1
5888.56 50.62 -37.58 88.2 38.37 34.9 12.54 | 35.19 | 100 274 P \Y

5955MHz
5924.96 40.7 -27.5 68.2 28.37 34.97 12.56 35.2 100 274 A \Y
* 5955 76.58 - - 64.2 35 12.58 35.2 100 274 P \Y
* 5955 68.98 - - 56.6 35 12.58 35.2 100 274 A \Y
\Y
\Y
H
H
H
H
H

802.11a
H

CH 02
5924.96 60.34 -27.86 88.2 48.01 34.97 12.56 35.2 100 274 P \Y

5935MHz
5924.96 49.88 -18.32 68.2 37.55 34.97 12.56 35.2 100 274 A \Y
* 5935 86.86 - - 74.52 34.97 12.57 35.2 100 274 P \Y
* 5935 79.7 - - 67.36 34.97 12.57 35.2 100 274 A Y
\Y
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B1-7o0f16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
H
802.11ax H
HE20 Full H
CHO1 5923.84 52.47 -35.73 88.2 40.14 34.97 12.56 35.2 100 274 P \%
5955MHz 5924.12 40.67 | -27.53 68.2 28.34 | 3497 | 1256 | 352 | 100 | 274 | A |V
* 5955 82.82 - - 70.44 35 12.58 35.2 100 274 P \%
* 5955 73.78 - - 61.4 35 12.58 35.2 100 274 A \%
\%
\%
H
H
H
H
802.11ax H
HE20 Full H
CH 02 5924.82 60.48 -27.72 88.2 48.15 34.97 12.56 35.2 100 275 P Vv
5935MHz 5924.96 53.84 | -14.36 68.2 4151 | 3497 | 1256 | 352 | 100 | 275 | A | V
* 5935 77.37 - - 65.03 34.97 12.57 35.2 100 275 P Vv
* 5935 68.43 - - 56.09 34.97 12.57 35.2 100 275 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1-8o0f16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
CH 02 5924.96 60.65 -27.55 88.2 48.32 34.97 12.56 35.2 100 | 298 P \Y
H
5924.96 54.78 -13.42 68.2 42.45 34.97 12.56 35.2 100 | 298 A |V
5935MHz
* 5935 76.02 - - 63.68 34.97 12.57 35.2 100 | 298 P \Y
* 5935 68.43 - - 56.09 34.97 12.57 35.2 100 | 298 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B1-90f16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV)  (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
H
H
H
802.11ax H
HE20 H
Partial H
242/61 5866.58 49.74 -38.46 88.2 37.51 34.9 12.52 35.19 100 274 P \%
CHO1 5922.58 40.68 | -27.52 68.2 2835 | 3497 | 1256 | 352 | 100 | 274 | A |V
5955MHz | « 5955 82.09 - - 69.71 35 1258 | 352 | 100 | 274 | P | V
* 5955 72.88 - - 60.5 35 12.58 35.2 100 274 A \%
\%
\%
H
H
H
802.11ax H
HE20 H
Partial H
242/61 5924.96 57.27 -30.93 88.2 44.94 34.97 12.56 35.2 100 274 P Vv
CH 02 5924.96 53.11 | -15.09 68.2 40.78 | 3497 | 1256 | 352 | 100 | 274 | A | V
5935MHz | « 5935 73.1 - - 60.76 | 3497 | 1257 | 352 | 100 | 274 | P | V
* 5935 64.03 - - 51.69 34.97 12.57 35.2 100 274 A \%
\%
\Y%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1-10o0f 16

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
H
H
H
H
802.11ax H
HE40 Full H
CH 03 5908.5 50.34 | -37.86 88.2 38.05 34.93 1255 | 35.19 | 100 | 275 P |V
5965MHz 5925 40.68 | -27.52 68.2 2835 | 3497 | 1256 | 352 | 100 | 275 | A | V
* 5965 78.95 - - 66.57 35 1259 | 35.21 | 100 | 275 P |V
* 5965 69.88 - - 57.5 35 1259 | 35.21 | 100 | 275 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B1-110f 16

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
802.11ax H
HE40 H
Partial H
484/65 5915.7 50.52 -37.68 88.2 38.23 34.93 12.56 35.2 100 274 P \%
CHO3 5920.38 40.68 | -27.52 68.2 2839 | 3493 | 1256 | 352 | 100 | 274 | A |V
5965MHz | « 5965 77.78 - - 65.4 35 1259 | 3521 | 100 | 274 | P | V
* 5965 68.98 - - 56.6 35 1259 | 35.21 100 274 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B1-120f 16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
H
H
H
H
802.11ax H
HE160 Full H
CH 15 5920.68 50.89 | -37.31 88.2 38.6 34.93 12.56 35.2 100 | 274 P |V
6025MHz 5923.24 40.68 | -27.52 68.2 2835 | 3497 | 1256 | 352 | 100 | 274 | A |V
* 6025 77.82 - - 65.2 35.2 12.64 35.22 100 274 P \%
* 6025 68.46 - - 55.84 35.2 12.64 35.22 100 274 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1-130f 16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 1992 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
802.11ax H
HE160 H
Partial H
1992/68 5819.88 50.17 -38.03 88.2 37.99 34.87 12.49 | 35.18 100 276 P \%
CH 15 5923.88 40.7 275 68.2 28.37 | 3497 | 1256 | 352 | 100 | 276 | A | V
6025MHz | « 6025 79.77 - - 67.15 | 352 | 12,64 | 3522 | 100 | 276 | P | V
* 6025 70.32 - - 57.7 35.2 12.64 35.22 100 276 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1l-140f 16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13390 44.46 -29.54 74 43.19 38.9 20.6 58.23 - - P H
20085 34 -40 74 51.03 37.76 5.31 60.1 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 45.4 -28.6 74 44.13 38.9 20.6 58.23 - - P \%
6695MHz 20085 33.16 | -40.84 74 50.19 | 37.76 5.31 60.1 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B1-150f16




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13390 44.92 -29.08 74 43.65 38.9 20.6 58.23 - - P
20085 34.69 -39.31 74 51.72 37.76 5.31 60.1 - - P
802.11ax
HE20
Partial 26/4
13390 45.04 -28.96 74 43.77 38.9 20.6 58.23 - - P
CH 149
20085 33.58 -40.42 74 50.61 37.76 5.31 60.1 - - P
6695MHz

< I KKKl KKK <K<K <KlK<K|jrjjxfxjxxjxx|xT T | T T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : B1-160f 16

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
H

802.11a
H

CH 02
5924.82 58.84 -29.36 88.2 46.43 35.05 12.56 35.2 100 | 274 P \Y

5935MHz
5924.96 53.49 -14.71 68.2 41.08 35.05 12.56 35.2 100 | 274 A |V
* 5935 93.67 - - 81.23 35.07 12.57 35.2 100 | 274 P \Y
* 5935 86.4 - - 73.96 35.07 12.57 35.2 100 | 274 A |V
\Y
\Y
H
H
H
H
H

802.11a
H

CHO1
5923.56 61.98 -26.22 88.2 49.57 35.05 12.56 35.2 100 | 288 P \Y

5955MHz
5924.96 53.18 -15.02 68.2 40.77 35.05 12.56 35.2 100 | 288 A |V
* 5955 106.16 - - 93.67 35.11 12.58 35.2 100 | 288 P \Y
* 5955 98.45 - - 85.96 35.11 12.58 35.2 100 | 288 A |V
\Y
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B2-10f19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
H
802.11ax H
HE20 Full H
CHO02 5924.96 66.12 -22.08 88.2 53.71 35.05 12.56 35.2 100 276 P \%
5935MHz 5924.96 62.57 -5.63 68.2 50.16 | 35.05 | 1256 | 352 | 100 | 276 | A | V
5935 89.74 - - 77.3 35.07 12.57 35.2 100 276 P \%
5935 80.39 - - 67.95 35.07 12.57 35.2 100 276 A \%
\%
\%
H
H
H
H
802.11ax H
HEZ20 Full H
CHO1 5830.74 49.9 -38.3 88.2 37.78 34.8 125 35.18 100 278 P Vv
5955MHz 5914.88 41.75 | -26.45 68.2 29.37 | 3503 | 1255 | 352 | 100 | 278 | A | V
5955 90.94 - - 78.45 35.11 12.58 35.2 100 278 P Vv
5955 82.17 - - 69.68 35.11 12.58 35.2 100 278 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B2-20f19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
802.11ax
H
HE20
5924.96 70.6 -17.6 88.2 58.19 35.05 12.56 35.2 108 74 P H
Partial 26/0
CH 02 5924.96 61.63 -6.57 68.2 49.22 35.05 12.56 35.2 108 74 A |V
H
* 5935 85.35 - - 72.91 35.07 12.57 35.2 108 74 P \Y
5935MHz
* 5935 77.24 - - 64.8 35.07 12.57 35.2 108 74 A |V
\Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-30f19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
H
H
H
802.11ax H
HE20 H
Partial H
242/61 5924.96 55.53 -32.67 88.2 43.12 35.05 12.56 35.2 100 286 P \%
CH 02 5924.96 48.65 |-19.55 68.2 36.24 | 3505 | 1256 | 352 | 100 | 286 | A | V
5935MHz |« 5935 86.14 - - 737 | 3507 | 1257 | 352 | 100 | 286 | P | V
* 5935 75.74 - - 63.3 35.07 12.57 35.2 100 286 A \%
\%
\%
H
H
H
802.11ax H
HE20 H
Partial H
242/61 5883.94 50.07 -38.13 88.2 37.79 34.94 12.53 35.19 100 279 P Vv
CHO1 5921.6 4154 | -26.66 68.2 29.14 | 3504 | 1256 | 352 | 100 | 279 | A | V
5955MHz | « 5955 87.76 - - 7527 | 3511 | 1258 | 352 | 100 | 279 | P | V
* 5955 79.19 - - 66.7 35.11 12.58 35.2 100 279 A \%
\%
\Y%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-40f19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
H
H
H
H
802.11ax H
HE40 Full H
CHO03 5911.2 51.09 -37.11 88.2 38.72 35.02 12.55 35.2 100 278 P \%
5965MHz 5913 41.74 | -26.46 68.2 29.36 | 3503 | 1255 | 352 | 100 | 278 | A | V
* 5965 88.09 - - 75.58 35.13 1259 | 35.21 | 100 | 278 P |V
* 5965 79.63 - - 67.12 35.13 12.59 35.21 100 278 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B2-50f19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
802.11ax H
HE40 H
Partial H
484/65 5915.7 50.54 -37.66 88.2 38.15 35.03 12.56 35.2 100 280 P \%
CHO3 5917.14 41.62 |-26.58 68.2 2923 | 3503 | 1256 | 352 | 100 | 280 | A | V
5965MHz | « 5965 86.67 - - 7416 | 3513 | 1259 | 3521 | 100 | 280 | P | V
* 5965 78.11 - - 65.6 35.13 1259 | 35.21 100 280 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-60f19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
H
H
H
H
802.11ax H
HE160 Full H
CH 15 5852.52 51.12 -37.08 88.2 38.98 34.81 12.51 35.18 102 290 P \%
6025MHz 5917.8 41,98 |-26.22 68.2 2958 | 3504 | 1256 | 352 | 102 | 290 | A | V
* 6025 84.87 - - 72.1 35.35 12.64 35.22 102 290 P \%
* 6025 77.27 - - 64.5 35.35 12.64 35.22 102 290 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B2-70f19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 1992 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
802.11ax H
HE160 H
Partial H
1992/68 5849.96 51.21 -36.99 88.2 39.08 34.8 1251 | 35.18 100 291 P \%
CH 15 5912.36 4223 | -25.97 68.2 29.86 | 3502 | 1255 | 352 | 100 | 291 | A | V
6025MHz | « 6025 84.03 - - 7126 | 3535 | 1264 | 3522 | 100 | 291 | P | V
* 6025 76.77 - - 64 35.35 12.64 35.22 100 291 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-80f19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 7 - 6525~6875MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
H

802.11a
H

CH 181
* 6855 92.39 - - 78.15 36.09 13.56 | 35.41 | 100 10 P \Y

6855MHz
* 6855 85.13 - - 70.89 36.09 13.56 | 35.41 | 100 10 A |V
7215.4 52.55 -35.65 88.2 38.08 36.17 13.75 | 35.45 | 100 10 P \Y
71914 44.1 -24.1 68.2 29.65 36.17 13.73 | 35.45 | 100 10 A |V
\Y
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B2-90f19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
H
H
H
H
802.11ax H
HE20 Full H
CH 181 * 6855 93.24 - - 79 36.09 13.56 | 35.41 | 100 3 P |V
6855MHz | * 6855 83.71 - - 69.47 | 36.09 | 1356 | 35.41 | 100 3 AV
7157.8 53.31 | -34.89 88.2 38.99 36.03 13.73 | 35.44 | 100 3 P |V
7193.4 43.66 -24.54 68.2 29.21 36.17 13.73 35.45 100 3 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-100f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 45.13 -28.87 74 43.45 39.31 20.6 58.23 - - P \%
6695MHz 20085 35.93 | -38.07 74 53.08 | 37.64 5.31 60.1 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-11 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
H
H
H
H
802.11ax H
HE40 Full H
CH 179 * 6845 90.77 - - 76.52 36.11 1355 | 3541 | 100 3 P |V
6845MHz | =+ 6845 81.69 - - 67.44 | 36.11 | 1355 | 35.41 | 100 3 AV
7200.2 52.89 | -35.31 88.2 38.41 36.2 13.73 | 3545 | 100 3 P |V
7224.2 43.7 -24.5 68.2 29.23 36.15 13.77 35.45 100 3 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :B2-120f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
* 6855 100.09 - - 85.85 36.09 13.56 | 35.41 | 100 65 P \Y
CH 181
* 6855 91.54 - - 77.3 36.09 13.56 | 35.41 | 100 65 A |V
6855MHz
7181.8 52.06 -36.14 88.2 37.65 36.13 13.73 | 35.45 | 100 65 P \Y
7223.4 43.44 -24.76 68.2 28.97 36.15 13.77 | 35.45 | 100 65 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-130f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
H
H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/4
13390 44.71 -29.29 74 43.03 39.31 20.6 58.23 - - P \%
CH 149
20085 36.48 -37.52 74 53.63 37.64 5.31 60.1 - - P \Y
6695MHz
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-140f 19




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
802.11ax H
HE20 H
Partial H
242/61 * 6855 91.84 - - 77.6 36.09 1356 | 35.41 103 9 P \%
CH 181 * 6855 82.74 - - 68.5 36.09 | 13.56 | 35.41 | 103 9 AV
6855MHz 7195 5271 |-35.49| 882 3825 | 36.18 | 13.73 | 3545 | 103 | 9 P |V
7207.4 43.64 -24.56 68.2 29.16 36.19 13.74 35.45 103 9 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-150f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
242/61 13390 44.3 -29.7 74 42.62 39.31 20.6 58.23 - - P \%
CH 149 20085 3729 |-36.71 74 54.44 | 37.64 5.31 60.1 - - P |V
6695MHz vV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-160f 19




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
H
H
H
802.11ax H
HE40 H
Partial H
484/65 * 6845 86.71 - - 72.46 36.11 1355 | 3541 100 65 P \%
CH 179 * 6845 78.95 - - 64.7 36.11 | 1355 | 3541 | 100 | 65 AV
6845MHz 7191.4 53.23 |-34.97| 882 3878 | 36.17 | 13.73 | 3545 | 100 | 65 | P | V
7205 43.62 -24.58 68.2 29.14 36.19 13.74 35.45 100 65 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2-17 of 19

FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B2-180f 19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Appendix C. Radiated Spurious Emission

Temperature :

17.9~22.2°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity :

53.1~69%

Remark: For Radiated Spurious Emission Test Items, Ant. 1 means Chain 0 (Aux.) and Ant. 2 means Chain 1 (Main).

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978

:Cl-1of21




ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH233 7125MHz

1 Vertical Fundamental

A @Buvim) Date: 2021.11.24 el (9Buvim) Date: 20211124
1300 1300)
1200 1200)
1100 1100
1000 1004)
a0 PEAK_BE(wM 6 904 peakw
sogf A sd ][] —H
700| 700 v g
o e U
500/ e \ i " " i s00] g gt N Ao
e B e aaa

400 00 ittt e
300| 304
20| 200)
100] 100

3 750, 750, 7. 7o, i T s 00 700, 000, 000, w00 7

Frequency (H) Froquency (Hz)
site <acHo7-HY site <0acHo7-Hy
Condition PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII)_GE 3m HF_ANT 00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto  RBW1000.000KHz VW:3000.000KHz SWT:AUto

Detector 1peak Detector

Peak project 1101303 project 110130
Mode 129 Mode »

) (@Buvim) Date: 2021-11-24.

s00)
00| AvG_BEUN_6E
600

05 ZEN 750, 7470, 7190, 7210, 720, 1285
Frequency (MHz)
ite +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEW:0.010KHz SWT:AUt
Detector +peak

Avg. e Left blank

TEL : 886-3-327-3456 Page Number :Cl-20f21
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR101343D

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7125MHz

Vertical

Fundamental

) @Bovm) Date: 20211124 o oate: 2021-11.24
1300 1300
1200 1200
109 o)
1004 100
s0a) pea et e a0 peaunn ot
T
L e e
,WFWW”““W\ 700) aviun e
- TN el -]
s0q) - I — 50 A s
o ophisei ‘ ¥ o e e e
Y ——— v
300 209
200 200
100 10
s 7. 755 770 o0, 720 T Tais o0 7500 5000, 0. . G000, 7
roquency (i) Frequency (b
site oacHorHY sie ocHorHy
Condit PEAK_BE(UNI)_GE 3m HE_ANT_00075562 VERTICAL Conditon PEAK(UNI)_GE 3m HE_ANT_00075562 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWTAUO  RBW:1000.000KH2 VBW:2000.000KHZ SWT:AUtO
Detect peak Detector peak
Peak Project ‘1010 project 11010
Vode 2 Mode 2
J @y oate: 20211124
1300
1200
10|
1004
a0l
30
700] e avs_peun,_oe
o0
50l
109
309
200
100
s 7. Tise. 775 o0, 70 0 Tals
requency (MHi)
ite oacHorHY
Conditon £ AVG.BE(UNII)_GE 3m HE_ANT_00075562 VERTICAL
 RBWE1000.000KHz VBWD.010KHz SWT:AUo
Detector pesk
AV Project 10143
g. Vode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH233 7125MHz

1 Vertical Fundamental

) (@Bvim) Date: 2021.11.24 ol (9Buvim) Date: 20211124
1300 1304)
1200 1200)
1100 1100
1000 1004)
s04) PEAK_BE(wM 6 904 peakwmn lse|
o N [ w1
700] 00 avoromn
o e U
soalgehl i " AR Fo— 500
i ¥ ) WW

00 adl,,
300| 304
200| 200)
100] 100

3 750, 750, 7. 7o 0 T s 00 700, 000, 000, 00 w000 7

Froquancy (MH2) Froquency (Hz)

site <0acHo7-HY site <0acHo7-Hy
Condition PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII)_GE 3m HF_ANT 00075962 VERTICAL

RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto £ RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO
+Peak Peak

Detect
Peak project 1101302 project 110130
Mode 58 Mode 58

) (@Buvim) Date: 2021-11-24.

00| AvG_BEUN_6E

s00f
500]

05 ZEN 750, 7470, 7190, 7210, 720, 1285
Frequency (MHz)
ite +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEW:0.010KHz SWT:AUt
Detector +peak

Avg. e Left blank

TEL : 886-3-327-3456 Page Number :Cl-40f21
FAX : 886-3-328-4978
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CH233 7125MHz

Vertical Fundamental

) @Bovm) Date: 20211124 o oate: 2021-11.24
1300 1300
1200 1200
1) o)
1004 100
509 peAK et ot 504 peaunn ot
w0g sod |- —H ;
709 709 avcumn g
P e TN el -]
s0q) N i 50
v g \ bt e pTpTT e
109 [T — et
300 20
200 200
100 10
s 7. 755 770 o0, 720 T Tais o0 7500 5000, 0. . G000, 7
requency (MHi) Frequency (b
site oacHorHY sie ocHorHy
Condit PEAK_BE(UNI)_GE 3m HE_ANT_00075562 VERTICAL Conditon PEAK(UNI)_GE 3m HE_ANT_00075562 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWTAUO  RBW:1000.000KH2 VBW:2000.000KHZ SWT:AUtO
Detector peak Detector peak
Peak Project ‘1010 project 110130
Mo ‘o Mode o
J @y oate: 20211124
1300
1200
10|
1004
a0l
30
709 avo_betunn,_6e
00—
504
109
309
200
100
s 7. Tise. 775 o0, 70 0 Tals
requency (MHi)
ite oacHorHY
Conditon £ AVG.BE(UNII)_GE 3m HE_ANT_00075562 VERTICAL
 RBWE1000.000KHz VBWD.010KHz SWT:AUo
Detector peak
AV Project 110133
g. Vode o1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

1 Horizontal Fundamental

wog
e = I 1 R
- TN el -]
sua) LR T Y ST s0q) e ————r IO SRS
00| P N
)
PG e

Condition +PEAK_BE(UNII)_GE 3m HF_ANT_00075962 HORIZONTAL Condition PEAK(UNII)_GE 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto £ RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO
+Peak Peak

Detect
Peak project 1101302 project 110130
Mode e Mode 4

A (@Buvim) Date: 2021-11-24.

00| = AvG._Be(un 6
60|

NN IS U l

055 7000 70 7430 7As. 7a0.  7asa. 7210, 7230, 7245
Frequency (MHz)
ite +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VEW:0.010KHz SWT:AUt
Detector +peak

Avg. e Left blank

TEL : 886-3-327-3456 Page Number :Cl-60f21
FAX : 886-3-328-4978
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FR101343D

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

Vertical

Fundamental

Avg.

s00f
,MF/V\)
s00f

L ‘

50|
400
300]
200]
100]
o5s  70s0. 710, 710, 7is. 7i70. 70 7210, 7230, 7%
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL
REW:1000.000KHz VEW:0.010KHz SWT:Auto
Detector Peak
Project 101383
Mode

Left blank

1 @Buvimy Date:2021-11.24 vl @BV Date: 20211124

1300 1300

1200 1200

110 0]

1000 1000

Py peak_sejun 6t a0 PEAKUN

WM‘MM

s00) 504

700 704 — avswn,
s0q L wd |1 —HH

A Irp——
! = S—

o o R et

400 4000 st

300 304

200 204

100 109

LR T T S T N [ N T N P N PN 7Y 00 7000, 5000, 000, w000, 7
Frequency (WH:) Frequency (WH)

Site 03CHO7-HY sie <03CHO7-HY

Condition £ PEAK_BE(UNII_GE 3m HE_ANT_00075962 VERTICAL Condition PEAK(UNII_GE 3m HE_ANT_00075962 VERTICAL

 RBW:1000,000KHz VBW:3000.000KHz SWTiAuto  RBW:1000.000K Hz VBW:3000.000KHz SWTiAuto
Detector peak Detector peak
Peak Project 101343 Project 101383
Mode Mode 3
1 @wuvimy Dates2021.11.24

1300
1200

1100
1000

a0

sus_selunn,st

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CH227 7085MHz

1 Vertical Fundamental

1 (dBuvim) Date: 2021-11-24 vel(@BuVim) Date: 20214124
1300] 1300)

1200] 1200)

1100 ol

1000| 1000)

900 PEAK BE(UM_6E 909 pEAK(UN

ool
800 80

700] aveuun |

- R ot HHHHH

s00] G 500 —r——— e
400 Y E—

300| 300)

200 200)

100] 100

055 7000, 70 71 TS0 70, 70 7210, 7230, 7245 000 2000, 3000, 4000, 00. 000,
Froquency (MHz) Frequency (Mhz)

site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE(UNII)_GE 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII)_GE 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
+Peak

Detect
Peak project 110130 project 110130
Mode e Mode B

+RBW:1000.000KHz VBW:3000.000KHz SWT:AULO
Peak

A (@Buvim) Date: 2021-11-24.

055 7000 70 7430 7As. 7i0.  7asa.  7210. 7230, 7245
Frequency (MHz)
ite +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VEW:0.010KHz SWT:AUt
Detector +peak

Avg. e Left blank

TEL : 886-3-327-3456 Page Number :Cl-80f21
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

Vertical

Fundamental

A @Buvim) Date: 2021.11.24 A @BV Date: 2021-11.24
1300 1304)
1200 1200)
1100 1100
1000 1004)
900 904 peaku e
304 804 I
700 Nmmw\ 700 avoiunn s
o I e U A
500 o 504 s
bty ottty bA s
400 00l
300| 304
20| 200)
100] 100
w25 EXD ED 50 ED EXD S50 5965 00 7000 T 000 0. . 20
Frequency (WH2) Frequency (uHn)
site <0acHo7-HY site <0acHo7-HY
Condition PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII)_6E 3m HE_ANT_00075962 VERTICAL
REW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector <peak
Peak project 10120 Project 11010
Mode 192 Mode e
dBuv Dote: 2021-11.24
1300
1200
1100
1000]
900
a0
709 —
600 A
s00|
1
300|
200|
100|
25 ET ED 5890, ED EXD EZa
Frequency (W)
ite <03cHo7-HY
Condition £ AVG_BE(UNI)_6E 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KH2 VBWD,010KHz SWT:AUto
Detector <peak
Av project 1101343

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO2 5935MHz

2 Vertical Fundamental

A @By Date: 2021.11.24 el gBuvim) Date: 2021.11.24
1300 1300)
1200 1200)
1100 110g
1000 1004)
90| . 00| | peakum 6
= - e - HE
700) 704 v |
P
e AT
50| T 1 T 50.0) R S R
T, t it etk
400 200f o™
300] 304
200 200
100] 104
25 550, ED 5590, Ty 0 EEo 000 2000, 000, 000, 5000, 200
Frequency () Frequency (WHz)
site 03cHo7-HY site <03cHO7-HY
Condition  PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Condition  PEAK(UNII)_6E 3m HE_ANT_00075962 VERTICAL
RBWS1000,000KHz VBW:3000.000KHz SWTiAuto  RBW:1000.000KHz VRWW:3000.000KHz SWTiAuto

Peak Project 110138 Project 110138
Mode 152 Mode 2

A (@Buvim) Date: 2021.11-24

1300
1200
10|
1000

e

\

500] \

300)
200]

100]

25 350, 570, 5390, 5910, 5930, 5950, 5965
Frequency (MiHz)
site +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL
£ RBW:1000.000KH2 VBW:0.010KHz SWT:AUto
Detector +Peak

Avg. R Left blank

TEL : 886-3-327-3456 Page Number :Cl-100f21
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

2 Vertical Fundamental

) (@Buvim) Date: 2021.11.24 ol 4BV Date: 2021-11.24
1300 1304)
1200 1200)
1100 1100
1000 1004)
b 90.0/ PEAK(UN)_GE |
304 804
o A5 Al |

700 Tou avawmn |
- , e U
59 - A w, Modpeviy hl W 9 WMWWWWW -
00 T, —
300| 304
20| 200)
100] 100

w25 BTy ED 590, ED EXD B 00 7000, 000, 000 5000, . 20

Frequency (H) Frequency (Hz)
site <0acHo7-HY site <0acHo7-Hy
Condition PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Condition +PEAK(UNII)_6E 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto RBW1000.000KHz VEW:3000.000KHz SWT:AUto

Detector +peak Detector +peak

Peak project 1101383 project 110138
Mode 196 Mode 19

A (@Buvim) Date: 2021-11-24

1300
1200
1o
1000

300

- B
)

J

300]
200

100]

25 5850, ED 5890, 5910, 5930. 5950, 5965
Frequency (HHz)
ite +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:AUto
Detector +Peak
Project

Avg. o oee Left blank
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO2 5935MHz

Vertical

Fundamental

Avg.

site
Condition
Detector

Project
Mode

+AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL
£ RBW:1000.000KH2 VBW:0.010KHz SWT:AUto
+Peak

:101343

i55

90.0| 90.0| PEAK(UNI)_GE|
m S W ]
70| W 704] P
Y T EaT RN SRR T—i
5000 T g " 504 =
40,0 ! T 400] v prin T
e ety e ot
Peak e e mE e
"
.
s,
50.0( J
m

Left blank
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/0 CHO2 5935MHz

2 Vertical Fundamental

) @Bovim) Date: 20211124 — oate: 20211124
1300 1300
1200 1200
1) o)
1000 1004
o) a0 peaxu st
o I | i =g
709 70 1 Avenn, o
s0q ! wd 1| 1
ad N iy
b - K o) ¥ fnatiy i e
10 00 o
300 30
200 200
100 10
= S50 ED ED ED E S0 sues o6 7000 ET 00 ED o )
requency (WHi) Frequency (M)
stte oacHorHY sie socHorHY
Conditon PEAK_BE(UNII)_GE 3m HE_ANT_00075562 VERTICAL Conditon £ PEAK(UNII_GE 3m HE_ANT_00075562 VERTICAL
 RBWS1000.000KH VBW:3000.000KHZ SWTAUL  RBW:1000.000KH VBW:3000.000KHZ SWT:AUto

Detector +peak Detector +peak

Peak project 1101383 project 110138
Mode a2 Mode a2

A (@Buvim) Date: 2021-11-24

1300
1200
1o
1000

300
700)

s b

300]

200
100]

25 5850, ED 5890, 5910, 5930. 5950, 5965
Frequency (HHz)
ite +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:AUto
Detector +Peak
Project

Avg. pon oee Left blank
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 242/61 CHO1 5955MHz

2 Vertical Fundamental

A @Buvim) Date: 2021-11-24 el (@Buv Date:2021.11.28
1300 1300
1200 1200
1o o
1000 1000
004 004 peaKw oE

- - s LWL T T
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100] 100]

825 5850, ED 5890, 5910, 5930, 5950, 5965 000 200, 3000, 4000 5000. 00, 7200
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE(UNII)_GE 3m HF_ANT_00075962 VERTICAL Condition +PEAK(UNII)_6E 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

Detector +peak Detector +peak

Peak project 1101383 project 110138
Mode (a2 Mode (s

A (@Buvim) Date: 2021-11-24

1300
1200
1o
1000

300

700)
s00f
500)

1

300]

100]

25 5850, ED 5890, 5910, 5930. 5950, 5965
Frequency (HHz)
ite +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:AUto
Detector +Peak
Project

Avg. poa ee Left blank
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CH02 5935MHz
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 1992 (Band Edge @ 3m)
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Band 7 - 6525~6875MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)
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ANT

802.11ax HE40 Partial 484/65 CHO3 5965MHz

1+2

Vertical

Fundamental

) By vate 20211208 p—— Date: 20211208
130 1300
1200 1200
10g 10
1000 1000
w00 a0 v
w00 il sod -] T
700 \)\ 70.0| AVG(UNI)_GE]
a0l onq) I
R e |
0 ol 9 A A
40.0| 40,0/ Wy
20 300
200 200
100 100
N NN N o0 5000 £ o o0 o 720
requency (k) Froquoncy (k)
site ascro7 Y sie aacHo7#Y
Conditi PEAK_BE(UNI)_GE 3m HE_ANT_000G6584 VERTICAL Condit PEAK(UNII_GE 3m HE_ANT 00066564 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTiAuto REW:100.000KHz VBW:300000KHz SWT:Auto
Detector pesk Detector peak
Peak projoct 10133 Project 101383
Vode ‘146 Mode (196
) @Bovim) vate 20211208
130
1209
109
1000
%00
a00)
70 SN
00
500
20
209
100
e swo mwe mio  ER0 w0 58S
reauency (1ha)
ite oscro7HY
Condition £ AVG.BE(UNI)_GE 3m HE_ANT_ 00066584 VERTICAL
RBWE1000.000KHz VW3, 300RHz SWTAuto
Detector peak
Av projoct S0t
g. Vode

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C2-90f20



ssamonias. FCC RADIO TEST REPORT Report No. : FR101343D

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD +RBW:1000.000KHz VEW:3000.000KHz SWT:AUto

Detector +peak Detector +Peak

Peak project 1101383 Project 110138
Mode 1129 Mode 1139

1 (@BuVim) Date: 20211208

e e ﬁ\fWWWWW

785 5610, 5830, 5850, 5870 5890, 5910. 5030, 5050, 5970. 5990, 6010, 6030, 6050, 6070. 605,
Frequency (MHz)
ite +03CHO7-HY
Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +peak
Project

Avg. Left blank

TEL : 886-3-327-3456 Page Number : C2-100f20
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 1922 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 1922/68 CH15 6025MHz

1+2 Vertical Fundamental

A st L] i
AARACARATARARA | I
b | | ol P WP A
(i o m— e
B e
e oy e S i

Detector +peak Detector +Peak

Peak project 1101383 Project 110138
Mode 114 Mode s

1 (@BuVim) Date: 20211208

! Y ATV NIV
R B

785 5610, 5830, 5850, 5870, 5890, 5910, 5030. 5050, 5970. 5990, 6010, 6030. 6050, 6070. 6105,
Frequency (MHz)
ite +03CHO7-HY
Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +peak
Project

Avg. Left blank

TEL : 886-3-327-3456 Page Number 1 C2-110f 20
FAX : 886-3-328-4978
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Band 7 - 6525~6875MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11a CH181 6855MHz

1+2 Vertical Fundamental

Dot 20211208 vl dBavim) oate: 20214208
1304 1204
1200 1204
o 1o
100 100
%0 - s peup s
ol oo [l ==
704 70d sy se
60 . s0d | |
500) A Iy i, N i - s00) bt b Ay syt
L ety ¥ m e
109 104
304 30d
204 204
10 104
o TGO TOS AT IO TG T RO TO 710 T2ks T ) oo T D oo )
reauonc (Wit Freauency (i)
ste oscHon Y ste oscHon4y
Condion PEAK_BE(UNI_6E 3m HF_ANT 00084584 VERTICAL Condion PEAK(UNI)_6E m HF_ANT_ 00066564 VERTICAL
RBW1000,000kH; VBW:3300.000KHz SWTAuto Co0KHz VBW:3000.000KHz SWTAto

Detector +peak Detector +Peak

Peak project 1101383 Project 1101383
Mode 12 Mode am

1 (@BuVim) Date: 20211208

s00)
00| AVG_BE(UM)_6E
600)
500

\

5845 6890.6910.6930.6950.6970.6990.7010.7030.7050.7070.7090.7110.7430.7950.770.7190.7210. 7245
Frea )

ite +03CHO7-HY

Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector +peak

Project

Avg. Left blank

TEL : 886-3-327-3456 Page Number :C2-120f20
FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH181 6855MHz

1+2 Vertical Fundamental

bat:2021.12.08 vl gBuvim) oate: 20211208
1304 1204
1200 1204
o 1o
100 100
s e Bt s0d peu s
s00) o00) H l I \ H ’_H
704 70d avsurh se
i s0d | |
50.0f & g PR TRy i 50.0|
! . p p r o

100 a0 g Wy pdereets
304 304
204 20d
10 104

o TR oS T TOR TG T TR TATO 0770 T2ks T T oo w0 o 00, )

reauency (e Frequency (i)
ste oscHon Y ste oscHo1y
Condiion : PEAK_BE(UNI)_GE 3m HE_ANT 00066584 VERTICAL Condion PEAK(UNI)_6E m HF_ANT_ 00066564 VERTICAL
RBW1000,000kH; VBW:3300.000KHz SWTAuto RBW-1000 000Kz VBW-3000.000KHz SWTAUto

Detector +peak Detector +Peak

Peak project 1101383 Project 110138
Mode 1136 Mode 1136

1 (@BuVim) Date: 20211208

700) AVG_BE(UM)_6E

5845 6890.6910.6930.6950.6970.6990.7010.7030.7050.7070.7090.7110.7430.7950.770.7190.7210. 7245
Frea )

ite +03CHO7-HY

Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:AUto

Detector +peak

Project

Avg. Left blank

TEL : 886-3-327-3456 Page Number 1 C2-130f20
FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH179 6845MHz

1+2 Vertical Fundamental

A (@Buvim) Date: 20211208 evel (BuVim) Date: 20211208
1300 1300
1200 1200
1109 o)
1000 1000
900 PEAK_BE(UNI.6E. 900 peaxwili o
00 w9 H l I \ H H ‘
oot 1] 700 avcull s
500 60 I l
i v
500/ iy s0.0| 0 S st
409 P
309 304
209 200
100 00
a5 0107030 7050 7070.7090 710,430 7104 T0.1190.7290. 7245 000 200, 3000, 2000, 5000, 000 7200
Frequency (MHz) Frequency (H)
site <03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE(UNII)_GE 3m HF_ANT_00066584 VERTICAL Condition +PEAK(UNII_6E 3m HF_ANT_00065584 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +REW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +peak Detector +Peak

Peak project 1101383 Project 110138
Mode 1128 Mode i

1 (@BuVim) Date: 20211208

b I

5

5845 6890.6910.6930.6950.6970.6990.7010.7030.7050.7070.7090.7110.7430.7950.770.7190.7210. _ 7245
Frea )

ite +03CHO7-HY

Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:AUto

Detector +peak

Project

Avg. Left blank

TEL : 886-3-327-3456 Page Number 1 C2-140f20
FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH181 6855MHz

1+2

Vertical

Fundamental

Avg.

5845 6890.6910.6930.6950.6970.6990.7010.7030.7050.7070.7090.7110.7430.7950.7470.7190.7210. _ 7245
Frea )

ite +03CHO7-HY

Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:AUto

Detector +peak

Project 110143

Mode

w0 \
%00 e et || | e seton e
o m‘!
m W O PR O L e I
o
o TR TS TOT ToR A RS TR TR R it s 7050 RGO TOR RO TR TSI GG, T2t
st o
ContionSpEAK BELN_6E i AN concses vrTCaL CondtonLpEAK BELAI6E 3 AT onssasvERTCAL
e 000 WS 0000 WA RO 1000000 VWS00GS
Peak ote: b e o
- o202 1208
-
1009
g
o
a
400 L :
o
o

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 242/61 CH181 6855MHz

1+2 Vertical Fundamental

o [ o A
" ‘ T LT
509 T 50 i
o , o Do WWWWWNM

o B o

Detector +peak Detector +Peak

Peak project 1101383 Project 110138
Mode 14 Mode 1

1 (@BuVim) Date: 20211208

soofy
700 B 6
600
500

5845 6890.6910.6930.6950.6970.6990.7010.7030.7050.7070.7090.7110.7430.7950.770.7190.7210. 7245
Frea )

ite +03CHO7-HY

Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:AUto

Detector +peak

Project

Avg. Left blank

TEL : 886-3-327-3456 Page Number : C2-160f 20
FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CH179 6845MHz

1+2 Vertical Fundamental

) @Buvim) Date: 2021.1208 evel (dBuvim) Date: 20211208
1300 1304)
1200 1200)
1100 10g
1000 1004)
s0q) pEA_ B, 6 904 peAKu 6
09 09 H l I \ H H ‘
700 700 avow |
500 600 I
500 504 o —— v v R
400) 200 Mot
300 304
200 200
100 100

o3 01070307050 7070.7090.7110. 710 TS0 TATO. 90720, 7245 00 7000, 000, 000 o0 000, 20

Frequency () Frequency (MHn)
site 0acHo7-HY site <0acHo7-Hy
Condition  PEAK_BE(UNI)_GE 3m HF_ANT_00065584 VERTICAL Condition +PEAK(UNII_6E 3m HF_ANT_00066584 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUt  RBW:1000.000KHz VEW:3000.000KHz SWT:AUto

Detector +peak Detector +Peak

Peak project 1101383 Project 110138
Mode s Mode e

1 (@BuVim) Date: 20211208

700) AVG_BE(UM)_6E
600)
500 .

5845 6890.6910.6930.6950.6970.6990.7010.7030.7050.7070.7090.7110.7430.7150.770.7190.7210. 7245
Frea )

ite +03CHO7-HY

Condition + AVG_BE(UNII)_6E 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:AUto

Detector +peak

Project

Avg. A Left blank

TEL : 886-3-327-3456 Page Number 1 C2-170f 20
FAX : 886-3-328-4978
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH149 6695MHz
1+2 Vertical

SILAT AT

ST Il
Peak

Left blank
Avg.
TEL : 886-3-327-3456 Page Number : C2-180f 20

FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)
WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE20 Partial 26/4 CH149 6695MHz
142 Vertical
e O B e [ e
::,U H -
oo A U o i
Peak | E= T
Left blank
Avg.
TEL : 886-3-327-3456 Page Number :C2-190f 20

FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE20 Partial 242 (Harmonic @ 3m)
WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE20 Partial 242/61 CH149 6695MHz
142 Vertical
S e L
PR .
Peak -
Left blank
Avg.
TEL : 886-3-327-3456 Page Number 1 C2-200f20

FAX : 886-3-328-4978
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Appendix D. Duty Cycle Plots

Chain Band Cyl?:llgz/%) T(us) 1/T(kHz) |[VBW Setting
0 802.11a 99.00 - - 10Hz
1 802.11a 99.25 - - 10Hz
0 5GHz 802.11ax HE20 Full RU 99.63 - - 10Hz
1 5GHz 802.11ax HE20 Full RU 99.72 - - 10Hz
0 5GHz 802.11ax HE20 26 RU 99.12 - - 10Hz
1 5GHz 802.11ax HE20 26 RU 99.71 - - 10Hz
0 5GHz 802.11ax HE20 242 RU 99.57 - - 10Hz
1 5GHz 802.11ax HE20 242 RU 99.51 - - 10Hz
0 5GHz 802.11ax HE40 Full RU 99.69 - - 10Hz
1 5GHz 802.11ax HE40 Full RU 99.55 - - 10Hz
0 5GHz 802.11ax HE40 484 RU 99.55 - - 10Hz
1 5GHz 802.11ax HE40 484 RU 99.55 - - 10Hz
1 5GHz 802.11ax HE160 Full RU 98.37 - - 10Hz
1 5GHz 802.11ax HE160 1992 RU 99.31 - - 10Hz

0+1 802.11a 69.76 1430 0.70 1kHz
0+1 5GHz 802.11ax HE20 Full RU 71.91 5415 0.18 300Hz
0+1 5GHz 802.11ax HE20 26 RU 95.87 5110 0.20 300Hz
0+1 5GHz 802.11ax HE20 242 RU 95.49 4660 0.21 300Hz
0+1 5GHz 802.11ax HE40 Full RU 71.88 5445 0.18 300Hz
0+1 5GHz 802.11ax HE40 484 RU 72.13 3430 0.29 300Hz
0+1 5GHz 802.11ax HE160 Full RU 75.26 2160 0.46 1kHz
0+1 5GHz 802.11ax HE160 1992 RU 69.90 2160 0.46 1kHz
TEL : 886-3-327-3456 Page Number : D1 of D6

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101343D

<Chain 0>

802.11a

PHO: Fast -—l Trig: Free Run
IF Galn:Luse Artan: 10 dB

ALIGH
#Avg Type: RMS
AvglHold: 11

AMNGY 24, 2021
it S6

5GHz 802.11ax HE20 Full RU

Marker

LIGHAUTD|03:96:58 AMNGY 24, 2021
TRACE

] #Avg Type: RMS Se

e
el

Ref 106.99 dBpV

Mkrd 700.0 ps

Selectl\llamer'
4

81.431 dBpV|

PO Fas = Trig: Free Run AvglHold: 111
IFGaindow  #Atten: 10 dB

Ref 106.99 dBpV

Selectl\llamer'

10 dBdiv
Log

X

10 dBdiv
Log

‘Center 7.115000000 GHz
#VBW 8.0 MHz

Sweep 5.000 ms (1001 pts)|

Span 0 Hz.

1 42 to(a) 1975 ms (A) 0238 dB
2 N t T00.0 us 81.431 dBLV
3 Ad t () 1985 ms (A) 0.194 dB
. F t T00.0 us 81.431 dBuV
[
7
8
9

10

1"

<

il FUNCTION VAL

Properties |

More
1of2

‘Center 7.115000000 GHz

Span 0 Hz.
Sweep 20.00 ms (2001 pts)|

#VBW 8.0 MHz

A2 to(a) 5420 ms (A) 0.726 dB
N t 6870 ms 71.621 dBuV
A4 t () 5440 ms (A) 0024 dB
F t 6870 ms 71621 dBuV

=5 @ suffix not allowed

[ FoNCTION [ FUNCTION WD H FUNCTION vaLlE T

5GHz 802.11ax HE20 242 RU

Agilent Spectrum Analyzer - Swept SA
L F E

L F E SN INT| ALl 093309 AMNDY 24 it 20 e IS EEL L TracemDetector
enter Freq 7.115000000 GHz dAvg Type: RMS TracelDetector arker 4 355.000 ps ) #Avg Type: RMS | T
PG Fasi = Trig: Free Run AvglHold: 111 PO Fast == Trig:Free Run AvglHold: 111
IFGaln:Lowe #Asten: 10 4B Select Trace IFGain:Lowe #hxten: 10 4B Select Trace,
Mkr4 3.405 ms| 1 1
11 dBidv_ Ref 106.99 dBpv 58.789 dBpV 13 diidiv_ Ref 106.99 dBpV
og od
Clear Write|
£
R \2‘ Trace Average|
Max Hold|
‘Center 7.115000000 GHz Span 0 Hz. ‘Center 7.115000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 15.07 ms (2001 pts)| Min Holdl| ||Res BW & MHz #VEW 8.0 MHz Sweep 10.00 ms (2001 pts)|
T FUnCTon ] FUNCTIORw0TA] ___ FORCTiOn vaue_ R FUNCTION WIDTH ] Pl A
a2 t(a) 5085ms (4)  2322dB 4666 ms (A) 0026 dB
N t 3405ms 58789 dBuV . 550us 63561 dBuV
.Y t 5130ms (&)  0073dB ViewBlank 4686 ms (A) 0176 dB View Blank
N t 3405ms 58789 dByY Trace on’] 38650us 63561 dBUV Traceon”
More;
10f3
8

Agilent Spectrum Analyzer - Swept SA
L F 509

5GHz 802.11ax HE40 484 RU

£ INT Ji YNEID 10:35:3% AN 24, 2021

] #hvg Type: RMS.

5~ Trig:Free Run AvglHold: 111
Atten: 30 dB

Mkrd 1.545 ms
75.917 dBpV,

Trace/Detector

Select Trace
1

Span 0 Hz.
Sweep 10.00 ms (2001 pts)

#VBW 2.0 MHz

o SENGEINT LIGNAUTO |03:56:30 AMNow 24,2021 Mark
‘1 Freek :AvT;Hr\I,:-1:Ms Y‘Yﬁf;’\ 56 arker RL G -
PHO: Fam —+ 1rig:FreeRun walHeld: YPEIM arker 4 1,.54500 ms
IFGain:Low #sean: 10 4B L2l SelectMarker, oo
Mkrd 3.036 ms 4 .
10 ¢Bidiv Ref 106.99 dBpV 76.840 dBpV
Log \Lj;‘m‘m Ref 126.99 dByV
" Normalf
¢ 8
Deltal
Fixed»|
‘Center 7.085000000 GHz Span 0 Hz.
#VBW 8.0 MHz Sweep 15.07 ms (2001 pts) or| :enls‘r: :;ﬁ?ﬂﬂﬂﬂﬂ GHz
es z
A2 () A814ms (&) 4605 dB
Bl imm e am
629 ms ; 1545 ms
F t 3036ms 76840 dBUV Properties»| 3345 ms (4)
1545 ms
More,
10f2
=
=5 @ suffix not allowed

3756 dB
75.817 dBuV
0631 dB
75.817 dBuv

View Blank
Trace On

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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<Chain 1>

802.11a

Agilent Spectrum Analyzer - Swept St
L 508

0: Fast o Trig:Free Run
IFGain:Low #izten: 10 dB

LIGNAUTO | 05:35: 13 AMNoY 24, 2021
#Avg Type: RMS Thack 5t

Marker

5GHz 802.11ax HE20 Full RU

Agilent Spectrum Analyzer - Swept SA
L F 508 L INT

Avg|Hold: 111

Avg|Hold: 111 TreE|M
=

Ref 106.99 dBpV

Mkr4d 460.0 ps
69.453 dBpV

selectMan(er'

a4

Fast —5~ Trig:Free Run
IFGainlow  #Atten: 10 dB

#Avg Type: RMS

05:36:25 AMNDY 24, 2021
TRACE| 5

TveE(M
erP

Ref 106.99 dBpV

Mkr4 1.220 ms|
74.856 dBpV

selectMan(er'

‘Center 5.955000000 GHz
#VBW 8.0 MHz

Span 0 Hz.
Sweep 5.000 ms (1001 pts)

1575 ms (&)
60.0 us
1880 ms (A)

4600us 69453 dBV

‘Center 5.955000000 GHz
#VBW 8.0 MHz

Sweep 15.07 ms (2001 pts)

Span 0 Hz.

5432 ms (&) -1.461 dB

Properties |

74,856 dBuv
0.035 dB
74,856 dBuV

1220 ms
5447 ms (4)
1220 ms

Agilent Spectrum Analyzer - Swept St

- __l Trig: Free Run

PHO: Fo
WFGainHigh  #Atte

LIGH 061461 1% AW g 24, 2021
#Avg Type: RMS

Marker

Agilent Spectrum Analyzer - Swept St
508 L INT|

TvPE[M

AvglHold: 111
et

Mkrd 6.132 ms|
74.485 dBpV

selectMatker'

4

O ot __l Trig: Free Run AvglHold: 111
IFGain:Lowe

WAvg Type: RMS

06/58:45 AMNDY 24, 2021

TvPE[M
retP

Ref 106.99 dBpV

Mkrd 2.961 ms|
64.631 dBpV

selectMatker'

Ref 86.99 dBpV

‘Center 5.935000000 GHz
#VBW 8.0 MHz

Span 0 Hz.
Sweep 15.07 ms (2001 pts)

§.108 ms (&)
6132ms
5123 ms (A)
6.132ms

14848 dB
74.485 dBuV

0492 dB
74.485 dBuV

1< € Sutfix not allowed

‘Center 5.935000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

Sweep 15.07 ms (2001 pts)

Span 0 Hz.

4883 ms (A)

Properties

0,668 dB
64,631 dBuV
0,468 dB
64,631 dBuV

2961 ms
» 4886 ms (A)
2961 ms

STATUS

1< € Sutfix not allowed

STATUS

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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5GHz 802.11ax HE40 Full

RU

5GHz 802.11ax HE40 484 RU

Agilent Spactrum Analyzer - Swept SA
AL G 508 0 INT ALIGH 06:32:40 AMMEY 24, 2021
#hvg Type: RMS Thact & Marker RL ; 502X =i e TraceDetector
=1 ig: AvglHeld: 111 TYRE[M #Avg T RMS
e Lot on: 10 4B verl® SelectMarker P N o BT iy ,_._l Trig: Free Run Av:\’H-Yg:!‘IH
Mkrd 3.842 ms] 4" IFGaln:Low #Arten: 10 dB — Selec(Trace.
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Fixed»|
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SR S S T - P (2001 pts)
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hL ¢ 0 E=r=| W
L ; 500 D SENEE INT LIGH 108:21:40 AMNo 2: T ] #Avg Type: RMS Marker
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Clear Write
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Trace Average|
Fixed!
Max Hold|
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Res BW 8 MHz #VBW £.0 MHz Sweep 3.067 ms (2001 pts) Min Hold
kA MODEL TR Sl | FUNCTIONWDTH] FUNCTION VALUE T8 a2 toa 2158 ms (A} 2757 dB
1 A2 t (4 1027 ms (&) 3803 dB N 4357us 64687 dBUV
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3 a4 t 10ddms (&) 1235 dB View Blank F t 4387us 64687 dBUV roperties
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&
; More|
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10 1 of 3| w
1 o s
< 4 Jusc €3 Suffix not allowed STATUS
: D4 of D6

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number



samonias. FCC RADIO TEST REPORT Report No. : FR101343D

MIMO <Chain 0+1>
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5GHz 802.11ax HE40 Full RU

5GHz 802.11ax HE40 484 RU
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